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F WA HUETS T4l Li-ion 21700 4500mAh 14.8V 14.8V 4500mAh 66. 6¥h
L AR Chinese
Name of Sample R /
English
¥k 1123120787 |
Sample No. =
E XX ¥ WYL RHATIR 22 7]
Consignor /
EF¥4L TYIMTE DR AT
Manufacturer /
> s KEE GRIFERAETFI
AR ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev.-T&Amend. 1 Section 38.3
= ' WA GREARHETIEY -
FIRAFR ST/SG/AC. 10/11/Rev T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion : i \ST/SG/AC 10/11/Rev. 7&Am¢nd 1 Section 38.3
2 PN
A#w!l‘ﬂ. F o s RIS
. ppearance —p— Bl Blue Plastic film shell
#aigt R 2023-12-25 Rt B 4 2024-01-05 ~ 2024-01-31
Accepted Date Test Date
T BEASEAOL s 30t s 3R 3 s vt s AME B sk s L 8 ol SRR L
AR B Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
ZHM, ZRLTAKE R GRRAFHETA) ST/SG/AC. 10/11/Rev. T&Amend. 1 38. IFRHEE
R L Th; sample has passed the test items of UN Manual e aiteria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Conclusion
438 AL WD)« ﬁ
2 af 46\ Hih41Rechargeable Lithium Battery, / A\ ?
iz i<t : m i‘i m'n
c t ﬁ'* s 3
ommen (,\ 4)
Fitf4ait / B R A
. 518101
C
2222';‘;’ Post Code
wh k4 VH g il (Rl
Approver; Checker: Compiler:
B o ,
Title: Hafk 2% A i 44 (Head of Electrochemical Testing Department)
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AE R B & AR *F4ié%i{§§*F4iﬁ%§k%% Koss B AT 5 Lk
Name of Test Standard requirement or The .
No. ltome Clause Number of Standard Test Result | Conclusion | Remark
XA N GRIRMbRAET M .
i) ST/SG/AC. 10/11/Rev. TkAmend. | 38.3 W | W% 1
1 Eﬁﬁiﬂ BT 1 See Appendix 1 at
Al d ! b bp X (] /
titude UN Manual of Tests and Criteria Pagsed
simulation ST/SG/AC. 10/11/Rev. T&Amend. | Section 38. 3
Test T. 1
KA E G A bAE T
FIR fItY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 iR | WK 2 .
2 " R 2 See Appendix 2 & ’
Thermal test UN Manual of Tests and Criteria o8 GRRCliThe P:Sid / \
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.2
KAN GRB AT
Ei3 ) Y ST/SG/AC.10/11/Rev. T&Amend. 1 38.3 X | LEHE 3
3 . . BT 3 ; &
Vibration UN Manual of Tests and Criteria Bee Sppehdix @ Piilssed /
ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38. 3
Test T.3
g T GRS MbrdEF i . st
» ST/SG/AC. lO/ll/Rev Y&Amuld 1 ’38 3 ik WLt 4
4 ik T4 ;;zﬁ.z:pendix 4 ok if
Shock UN Manual of Teqts and Cmterm Passed
ST/SG/AC. I()/ll/kev 7&Amend 1 Section 38.3
Test T.4
%;M}ﬁ%M%MT ; ﬁ . %
ST/SG/AC. 10/11/Rev. 7&Amend 1 §8 3 JLE 5
5 SHERE R’T.5 See Appendix 5 A% /
External short |ux Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
Test T.5
A M GRB MR
W 1) ST/SG/AC. 10/11/Rev. ThAmend. 1 38.3 & | WK 6
6 IAT. 6 ; Iy i See Appendix 6 ok /
Impact UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 :
Test T.6
ﬂﬁm(ﬁ%ﬂ%ﬁf e
#1) ST/SG/AC. 10/11/Rev. TéAmend. 1 38.3 ik | jpdk 7
7 e WT.7 See Appendix 7 K /
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
Test T.7
Hﬁm(%%ﬂ%%f
Uy ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 i IR 8
8 ﬁ%‘]fﬁ@. Wr.8 See Appendix 8 k& /
Forced discharge |un Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
Test T.8
ew U2 € 2t HRHEEE :20°C-21°C  RERRIE: /%
Test Environment Ambient temperature:20°C-21°C;Ambient humidity:/%
Condition
2RA A /
ﬁ@&%ﬁ% Test Item
Subcontracted Test SOLREE A # / L /
Condition Subcontracted | Name Post Code
Laboratory Wbt / w1 /
Address Tel
(CSEEE -
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AE | RMAE LA | B
No. Name of Test Items | Altitude simulation
wa | owews B B MBE A g ik |4 0| S ‘
w5 Sample Status RE il RE F344, & | Mass Loss | Residual | %
Sample Mass oCcv Mass OoCV OCV  |Other :
No. /g N /g AY % /% Event
001 | e | 287.51 | 16.49 | 287.53 | 16.48 0.00 | 99.94 | o
002 | oyerosER | 287.85 | 16.48 | 287.87 | 16.48 0.00 | 100.00 | ©
ol ~ ‘
003 | oyorpar® | 287.91 | 16.48 | 287.90 | 16.48 0.00 | 100.00 | o
004 | yeromERY | 287.72 | 16.49 | 287.74 | 16.48 0. 00 99.94 | o
005 | paceono®R® | 288,01 | 16.49 | '288.01 | 16.48 0.00 | 9.9 | o
006 | ssceeroire | 287.35 | 16.48 | 287.38 | 16.48 0.00 | 100.00 | ©
007 | psompoant | 287,94 | 1649 | 28793 | 16.48 | o0.00 | 99.94 | o
008 | gzl | 287.85 | 16.48 | 287.83 | 16.48 0.01 | 100.00 | ©
y\—F’fE tThis spalc:ftinbtl?ntkionaﬂy ! ! :

Grik: L V-2 D-Rdk R-BRAL -k 0-RAR. RMA. AMA. RaEL RdX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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3 9 BRAR LA | AR
No. Name of Test Items Thermal test
s\ A 3 )e ‘
2| wans [SXEH Do RS AR o ik #1405 JAe
%5 Sample Status RE |ARLE | HKF | F3bdw/E| MassLoss| Residual [
Sample Mass ocv Mass (0]0)Y OCV |Other
No. /g Y /g A% 1% 1% Event
001 | oyerorrt | 287.53 | 16.48 | 287.39 | 16.39 0.05 | 99.45 | o
002 | oyenere | 287.87 | 16.48 | 287.77 [ 16.39 0.03 99.45 | o
003 | overorr® o | 287.90 | 16.48 | 287.75 [ 16.39 0.06 | 99.45 | o
004 | oyerorErd | 287.74 [ 1648 | 287.59 [ 16.40 0.05 | 99.51 | o
005 | pediCRERM | 288.01 | 16.48 | 287.88 | 16.40 0.05 99.51 | o
006 | poiXierenm | 28738 | 16.48° | 287.27 | 16.40 0.04 | 99.51 | o
007 | piemeRt | 28793 | 16.48 | 287.76 | 16.39 | 0.06 | 99.45 | o
008 | pscoyorart | 287.83 | 16.48 | 287.73 | 16.39 0.03 | 99.45 | o
'JCF’:EI‘TMS space intentionally | : '

frik: L-ih V-iRA D-Mfk R-2REL P-AL K O-Aikih, AR, LMK, RAER. LLXK,
Note; L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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A% g RAEE LA | 49
No. Name of Test Items | yibration
& HaRa RIBH Befoe | REG A gk | #abE | e :
%5 Sample Status RE FpbE| JKEF | FBU/ME | MassLoss| Residual | & /
Sample Mass ocv Mass ocVv oCcv Other {
No. /g vV /g /V 1% /% Event p
001 | eoemErt | 287.39 | 16.39 | 287.43 | 16.39 0.00 | 100.00 | © .
52 L
002 | xR | ogr77 | 1639 | 287.78 | 1639 | 0.00 | 100.00 | o ]
003 overeEne | 28775 | 16,39 | 287.78 | 16.39 0.00 | 100.00 0 .
004 | ermERe | 287.59 | 16.40 | 287.63 | 16.40 0.00 | 100.00 | o
25CYCEL R )
005 250YC Fully charged | 287.88 16. 40 287. 87 16. 40 0. 00 100. 00 0
006 | olooycmd® 28727 | 1640 | 287.24 | 16,40 | o0.01 100. 00 )
007 | pponcrcr2hil | 287.76 | 16.39 | 287.85 | 16.39 0.00 | 100.00 0
25CYCIE 2 FE ; N ]
008 | o eemERl o | 287.73 | 16.39 | 287.73 | 16.39 0.00 | 100.00 )
8 Thi i tionall b
JCF?E * spal‘::ftmbll?nl: S
Lik: L-# V-4 D-MR4k R-2KZL P-RK 0-Riih, RMA. LM, RAR. RLX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
(B 1aiesEE
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A5 ) AR A 4 45 nhti
No. Name of Test Items Shock
s ‘A 4 . ."‘ -
B | HaRA BBW Bers KBS After | 245 % |#l4 ek | £
%5 Sample Status RE | ARLE| AT JF 344, /& | Mass Loss | Residual nE
Sample Mass ocv Mass oCcv OoCV Other
No. /g A /g Y 1% 1% Event
001 | oororane | 287.43 | 16.39 | 287.39 | 16.39 0.01 100. 00
002 | oeronar® | 28778 | 16.39 | 287.76 | 16.38 0. 01 9. 94
003 | overornt | 28778 | 1639 | 287.73 | 16.39 0.02 | 100.00
004 | ioverrrt o | 28763 16.40 | 287.60 | 16.39 0.01 99. 94
005 | gscrc oty crarged | 287.87 | 16.40 | 287.84 | 16.40 | 0.01 | 100.00
006 | pairemdrh | 287.24 | 16.40 | 28719 | 16.39 0.02 | 99.94
007 | sscve roris sharged | 287:85 | 16.39 | 287.83 | 16.38 | o0.01 | 99.94
008 | ppiicrERl ol -287.73 | 16.39 | 28769 | 16.39 | 0.01 | 100.00
., AThis s intentionally
D R S o

Gik: L-R V-4 D-MRAR R-ZKEL F-ALK 0-Rabifh, RS, AR, LHR, ZAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 oA B 4 A 4hiaidh o
No. Name of Test Items External short circuit
PR HRA Ao 3R 8 A AL
Sample No. Sample Status Mex. Extem/a.ICTemperature Other Event
1CYCHEA e HL
001 1CYC Fully charged 57.5 0
1CYCE AR
002 1CYC Fully charged 56.5 0
1CYCSE A A L
003 1CYC Fully charged 96.9 0
1ICYCSe & Fe L
004 1CYC Fully charged 97.4 9
25CYCsE4F e
005 25CYC Fully charged 96.9 9
25CYCSEAFEH
006 25CYC Fully charged 57,1 0
25CYCSE4AFn L s
007 25CYC_Fully charged | 57.9 . o
25CYCSE & 7e oy
008 25CYC Fullyicharged ¢! 57.2 0
LFEn This space 1nbtleanntk1'onally left;
%z, D-JAK R-IKZL F-AR K 0-LMh, £AK., LK,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture,
(CSEEEFN
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A% 6 RRRA LA | i
No. Name of Test Items Impact
¥ o = <8
R HBRA M*”f‘;”i@ﬁm'ﬂ’% HARL
Sample No. Sample Status e xtem; C eniperatee Other Event
1CYC 50%7fit
009 1CYC 50% Capacity 18.5 0
1CYC 50%7%A
010 1CYC 50% Capacity 19.6 0
1CYC 50% A&
011 1CYC 50% Capacity 18.0 0
1CYC 50%7% i
ola 1CYC 50% Capacity ko g
1CYC 50%7 &
013 1CYC 50% Capacity 18.0 g
25CYC 50%Z
014 25CYC 50% Capacity 189 0
25CYC 50%ZE M - R A
015 25CYC 50% Capacity 4 0
25CYC 50%7 it 4
Q15 25CYC 50%:Capacity . 10/ o
017 25CYC 50%%Fdk 18: 3., 0
25CYC 50% Capacity Ll
[ 018 25CYC 50%77 &
25CYC 50% Capacity 18.3 0
LTl This space intentionally left
blank
%&ix: D-fE4k F-ALK O-Afigik, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
(CSEEEFN
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J. 22 7 RAFE LA LT
No. Name of Test Items | oyercharge
A b5 ok & FAe %
Sample No. Sample Status Other Event
10VC5 A JeH
019 1CYC Fully charged 9
1CYCoe AT
020 1CYC Fully charged g
1ICYCSEA T
021 1CYC Fully charged ©
1ICYCEA AW 0
022 1CYC Fully charged
023 25CYCE ATl (o}
25CYC Fully charged
024 25CYCHEA 0
25CYC Fully charged
025 25CYCTEAS Aty 0
25CYC Fully charged
026 25CYCse 4Tl (0]
25CYC Fully charged L,
TS This space‘mtentlonally left blank

%ii: D4k P-AK O-RMpK, RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% " BRAA LA | Ebl
No. Name of Test Items Forced discharge
) o 4
oo, | e s
Other Event
0z o Fathy dischezed 0
028 1CYC lFCuY 1c 1% ,:;iﬁzcll‘farged 0
029 1CYC 1§fl?§inzc?arged 0
030 1CYC 1FS:uY lcl7; %ibsic:iarged 0
031 1CYC lFCuY lﬁ? ?ingc'kt}arged 0
032 1CYC ll’(inylclia%ihcharged Y
033 1CYC 1I‘E:uY lcf %i)?cl:n!arged 0
034 1ore Pl 1;::%ijfc?arged Y
035 1CYC #’?ﬁ?%ﬁ?&rged 0o
036 1CYC ll“‘clflcl?%iyfc?arged Y
037 25CYCZ Slglclsf %i%(cfarged o
038 5c¥C sfnglclj)?%ifg(cl}?arged 0
039 25(:»1c2 s;cuvlcl,? ?ihgcrl?arged o
040 25CY C2 séxvﬁaffi?c?arged (0]
041 25CY C2 SF(ilylcl;::: %i)\fc’l?’arged 0
042 2501C séxYle; %ihsicf.arged 0
043 25CY (32 sf"‘ilylcljyz ?i,fcl}lalarged 0
044 25CYC2 E,l’(ijylcl;yz ?ir’;g#arged 0
045 25CYC2 SF(,;YICEE. ?i?cl:;z rged (0]
046 25CYC25;€1Y1C133 :fitfcltlllarged (0]
#ik: D-MRAk P-ALK 0-AMK. AALXK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
CSEEE IS
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